aaaaa




S ERIL ES i SEC. 11, DIV. C-700
PARTS CATALOG
CLINTON | C-700 | Issued Oct., 1954

=g Y. C B

There is one Basic Type of the C-700 Engines covered by this Basic Parts List. This “TYPE i shown as follows : SERIAL NUM-
BER SUFFIX “A"—referred to as “TYPE A"

*The asterisk preceding any Part Description means this Part is different on certain Models.
Check for Model Variations following this Basic Parts List,
NOTE: See page no. (a) on “How to Identify Your Clinton Engine."”

BASIC PARTS LIST — ALL TYPES
Fig. 1 Ref. No. PART DESCRIPTION 57

1 Arm — Governor Adjusting
2 Arm — Governor Throttle E
3 Arm and Weight Assembly — Governor
4 Axle — Camshaft
5 *Base — Engine
§ *Bearing — Main (1 Bearing Plate, 1 Block)
7 Bearlng — Shaft, Governgy Throttl
8 *Block Assembly — Cylinder 4704
NOTE: Block Assembly inclubes Ref. No. 5
9 Bracket — Fuel Tank Mounting s 11 1
10 Breaker Points Assembly — Magneto 5 PS510 1
NOTE: Breaker Points Assembly includes Ref. No. 85.
Breather Assembly T150-42 1
NOTE: Breather Assembly inludes Ref. Nos. 13, 30, 36, 100 and 103,
10 CAM—Brooker POINIS................ccovvseiessosnsersrenns o R0 1
12 Camshaft 3 e Saset 1
13 Cap— Breather . N TS ] 1
14 Cap and Gasket Assembly — Fuel 2 3059 1
15 Carburetor Assembly — (Carter) ... 4462 1
NOTE: See Sec. I, Div. A.
16 Clamp — High Tanxlun Lond % el 1
Cleaner Assembly — 2 1 5124 1
NOTE: See Sec. m Div. , for component parts.
NOTE: Cleaner Assembly includes Ref. Nos. 23, 25, 41, & 59.
17 Call Assembly — Magaeto (With Laminations) PS502 1
Coll — Magneto (Without Laminations) P5509 1
18 Collar Assembly — Governor & 30631 1
19 Condenser — Magneto. P1219-1 b
20 Connector — Flexible Fuel Line (Carburetor) 4 5053 1
NOTE: See Sec. Il Div. G.
21 Cover — Breaker Paints 5 a 5062 1
2 Cover—Valve Chamber. .................. = g 035 1
23 Cover and Element — Air Cleaner IR il 512 1
NOTE: See Sec. I1], Div. F.
2 *Crankshaft 5129 1
25 Cup— Air Cleaner, Lower 4513 1
NOTE: See Sec. 1, Div. F.
26 Decal — Arrowhead b : ] 2
21 Deflector — Air : 7906 1
2 Device — Sharting Clip (Spark Plug) R 3599 1
29 Dipstick Assembly — Oil Filler LRog 285 1
NOTE: Dipstick Assembly includes Ref. No. 42.
30 Disc— Breather » 7152 1
oil 4007

31 Distributor

PRINTED INUSA.  DIV.C700  PAGE -




SEC. Il, DIV. C-700 EERLTTE S
PARTS CATALOG s
Issved Oct., 1954 CLINTON c '700 TYPES.

T v

BASIC PARTS LIST — ALL TYPES (CONTINUED)
Fig. 1 Rel. No. PART DESCRIPTION Part No. Quantity

Engine Repair Kit 6304 1
NOTE: See Sec. VIll, Div. A, Bulletin 57.
32 Felt — Lubrication, Cam Follower 2 L. PS54 1
33 Flywheel Assembly — With Magnets A 6222 1
NOTE: Sold as an Assembly only:
34 Gasket — Air Cleaner o Air Horn 10259 1
35 Gasket — Air Hnm - i 3390 1
36 Gasket — Bass 5 6031 1
31 Gasket Bemng Plate (Standard, .015 thick) 3056 1

NOTE: Gaskets are also available in.the following thicknesses: .005, .010
and 020, Order by Part No. and specify thickness.

38 Gasket — Breather. ; 7153 1
39 Gasket — Cylinder Head o TN 1
40 Gasket  Manifold, Asbestos (Manifold o Block) 5 7149 it
Q " Ring, Air Cleaner (Element to Cup) ... 4515 1
42 Gasket — il Filler Cap, Dipstick 5 AR L) 1
43 Gasket — Paper (Manifold to Carburetor) it 7168 3
44 Gasket — Spark Plug S 3ns 1
45 Gasket — Valve Chamber Cover ; A 3057 1
Gasket Kit — Engine Overhaul 7 3055-A 1
Gasket Kit - - Engine Overhaul (With Speed Reducer Units) 3055-8 1
NOTE: See Sec. VIII, Div. A, Bulletin 48
Kit contains all necessary Gaskets and il Seals.
46 Head — Cylinder Sy 1
41 Horn — Air Cleaner W ; 10350-C 1
48 Housing — Blower o L. T901-A 1
Housing — Blower (For Recoil Strter) 7913-A 1
49 Key — Flywheel e S 1244 1
50  Lead — High Tension, Magneto s : P5555 1
51 Lever — Speed Adjusting i PR R 3075 1
52 Line — Fuel, Flexible s e RYIE 1
53 Link — Governor . 8 o 7920 1
54 Lock — Connecting Rod Screw 4 3027 2
55 Manifold — Carburetor s 7930 1
56 Mulfler — Tubular .wn 1
51 Nut — Hexagon, 7/16-20 (Starter Pulley) 3250 1
58 Nut— Square, #10-24 (Governor Adjusting Arm) = 3253 1
59 Nut — Wing (Air Cleaner Screw) 044 1
60 Nut & Uwasher Ass'y — Hexagon, 1/628 (1_Carburetor to Manifld,
1-Valve Chamber Cover) 3255-A 2
61 Pin— Drive (Balfle Plate to Block) .. 3569 1
62 Pin — Retaining (Governor Yoke) 3656 1
6 Pin — Wrist 5 - G 5 3033 1
64 Piston — Standard 3 3021 1
Piston Assembly — Standard s 3021-A 1
NOTE: Pistc 05,
010, .020, .030, and .040.:0rder by Part No. and specify oversize.
Piston Assembly includes Ref. Nos. 63, 64, 69, 72, 73, 74 & 75.
65 Plate — Baffle, Crankease % 3559 1
66 Plate — Name, Clinton Engines 6530 1

PAGE G DIV.C700



s ER1ES

CLINTON | C-700 | mx

4: C YiCiG ®

SEC. II, DIV. C-700
PARTS CATALOG
Issued Oct., 1954

lASIB PARTS LIST ALl Tvas(nnnTlqun)

_PART DESCRIPTION Part No. Quantity
Bearing. 7960-A 1
NOTE: Bearing Plate includes Ref. Nos. § and 98.
Plate Assembly — Bearing & Magnelo C79%08 1
NOTE: Bearing & Magnelo Plate Assembly includes Ref. Nos. 10, 17, 19, 50,
67, 8, 93 and 95.
88 Plug — Camshait Axle 281 1
69 Plug — il Drain 9 2
0 Pulley —Starter. ... 1299 1
71 Retainer —Valve Spring 028 2
72 Ring — Compression, Standard. 3872 1
73 Ring— Oil, 3/16, Standard 36741 1
74 Ring — Retainer, Wrist Pin 3030 2
L e o st Founsts 373 1
Ring Set— Standard (3/16 0il Ring) 30481 1
" NOTE: Ring Sets ar also valable i the folowig avrsiae: 005, 01,
020, 030, and .040. Order by Part No. and specify oversize.
NOTE: Ring Set includes Rel. Nos. 72,73 &75.
76 Rivet — Tubular, Name Plate 5460 4
77 Rod Assembly — Connecting ... ............... ........ 30228 1
NOTE: Rod Assembly includes Ref. Nos. 54 &81
78 Rope Assembly —Starter......................... 266 1
7 vi 6226 1
80 5636 1
8 (HC. 1/428x 114 Gonneting R Cop) 433 2
2 — H.H,, Slotted ST, #8-32 x 3/8" (1—Governor Arm Adjuster) (1—De-
Tt to Clinder Head 5644 2
83 Sorew— OH.ST., 46:32 x 3/8 (Breaker Cover 10 Bearing Plte) 5416 2
8 Sorew — RHM m 24 x 5/8 (Governor Adjusting Arm) it 1
85 5405 1
[ .
Bearing Plate) 5415 2
87 Sorew & L'washer Ass'y — HHC., 7/16-20 x 2 (Base to Block) . 6076-G 2
88 Sorew & U'washer Ass'y — HH.C., 5/16-18 x 1 (Cylinder Hea to Block) 2010 6
89 Screw & L'washer Ass'y — H.H.C., 1/4-20 x 5/8 (6—Blower Housing to Bmmu
Plate, 1—Tank Bracket to Block) #326 7
90 Screw & L'washer Ass'y — H.H.C., 1/4-28 x 3/4 (Bearing Plate to Block) SHBF 4
91 Screw & L'washer Ass'y — HH.C., 1/4-28 x 3/4 (2—Carburetor to Manifold) (1—
Manifold to Block) = % SR 206 3
92 Screw & L'washer Ass'y — HH.C,, 1/4-28 x 1-1/2 (1—Manifold to Block) 209G 1
93 Screw & L'washer Ass'y — P.H.ST., 1/4-20 x7/8 (Coil to Bearing Plate) . 56188 2
94 Screw & L'washer Ass'y — R.H.M., 4832 x 3/4 (ir Horn to Carburetor) 134 2
95 Screw & L'washer Ass'y — RH.M., 8-32 x 5/16 (Breaker Points to Bearing
Plate) X S407-F 1
96 Screw & U'washer Ass'y — RH.M, 410-24 x 1-1/4 (Fuel Tank Straps) 54220 2
97 Screw & L'washer Ass'y — RH.M., #10-32 x 3/8 (Speed Adjusting Lm.) wnF 1
% S i 3% 1
9 026 1
100 1 7150 1
101 Spak Pl nd Gashet Assembly 3568-A 1
102 Spring — Backlash, Governor 7997 1
103 Spring — Breather Hold Down 7154 1

PRINTED INUSA.  DIV.CT00  PAGS &




SEC. I1, DIV. C-700 S E R I S S
PARTS CATALOG
Sy CLINTON | C- 700 it

4 cEM B E

BASIC PARTS LIST  ALL TYPES (CONTINUED)

Fig. 1 Ret. No. | PART DESCRIPTION Part No. Quantity
104 Spring — Goverror $ o 4001 1
105 Spring —Valve . 3068 2
106 Strap Fuel Tank o= 7943 2
107 Stud  Valve Chamber Cover. 3 Ee e 1
108 Tank Assembly — Fuel 941 1

NOTE: Tank Assembly includes Ref. No. 14.

109 Tappet Valve 3 5 L 2
110 Valve  Exhaust, Standard Stem 3031-1 1

Valve - Exhaust, Oversize Stem (Approx. 9 32 Dia.) 3031-2 1
111 Valve — Intake, Standard Stem : e 30024 1

Valve - Intake, Oversize Stem (Appror. 9 32 Dia.) v 3032:2 1
112 Valve  Fuel, Shut-Off, Flexible Line 5051 1

NOTE: See Sec. III, Div. G.

113 Washer Valve Keeper 3231 2
114 Washer — Flat, 716 (Starter Pulley) T 5482 1
115 Washer - Governor Arm Adjusting 5 7976 1
116 Washer — Lock, 7 16(Starter Pulley) 2 u15 1
117 Weight Assembly - Governor Yoke 1

AVAILABLE OVERHAUL KITS

Engine Model Description Kit No.
C-700 Gasket Overhaul Kit 3035-A
*C-100 Gasket Overhaul Kit 3058
C-700 Engine Repair Kit 6304
_ C1w Carburetor Repair Kit €3964

" *With Speed Reducer Unit.

PAGES DIV.CIO  PRINTEDINUSA.



w

SEC. IL, DIV. C-700
PAn‘l‘s CATALOG

ERTIE
MODEL
CLINTON | C-700 | V%% s et
4.CYCLE S\lpuxledelMﬂlch 1955
MODEL VARIATIONS OF C-700 SERIES

I AR N
4 ¢ g L Eés hE i I
o bopie kb g; EE
; B B gi B il
1 4 A g% s) 5 B B EE
oS w i sy al s gl b, !
Il §§§ bl ol ésﬂ 55 i
B M i g =m§ g
R;g&llg:‘ C6333 _ 7913-A

;g&:gg %5 C6333_ 7913-A

-700-104 5040 C6333 _ 7813A

-700-105 SK555__ 72"

-700-106 SK555 C6333__ 7813-A

-700-107 5040 SKS55 7

-700-108 5040 SKS555 72" C6333__ 7913-A

-700-110 8093 SKSSH

-700-111 " 5143 4166

700-112__ RELEASED FOR EXPOHT ONL

700-113 RELEASED FOR EXPORT ONL:

700-114 _ RELEASED FOR EXPORT ONL!

700-115 No Variation, use Basic Paris List

700-116 5040

700-117 C6333__7913A
700-118 5040 ©6333__7913:A
700-119 SK555 72"

700-120 5040 SK555 72"

700-121 SK555 C6333__7913A
700-122 5040 SK555 72 C6333__7913A
700-123 _ RELEASED FOR EXPORT ONLY

700-124 5040 _SK556

700-125 5040 SK557

700-126 6093 SK556

700-127 5040 SK558

700-128 5040 SK558

700-129 _ Note 4

700-130 5040 SKs55

1uu§sl 5040  SK556 72"

700-132__ Note 1

700-133 Note 1 SK555
700134 Note 1 C6333_ 79134
700-1: 50 T9I3A
700-136 Note 1 5040 SKS57
C700-137_No Variation, use Basic Parts List
C700.138 5040 166
700139 5040 SKS55
700140 Note 6 5040 _SKS55 A7ZR
700:141_ Note 6 5040 SKSS5 72K
700-142 SK555 C6333__7913A
700-143 5000 C6333__7913A
T 5152 3552 6:00
PADTED o0 THE U8, DIV.C700  PAGE 1



SEC. IL DIV.C-700 S
PARTS CATALOG

ERIE
Revised December, 1955 CLINTON c_7°o

MODEL
Supersedes March, 1355 VARIATIONS

i g § L
HERNIEEEE RN

720100 5132 3552 12:00

720101 5132 3552 6:00

C7a0 5131 3554 6:00

C740-100  RELEASED FOR EXPORT ONLY.

C740-101 13 358 6:00

C 5130 3800 6:00
5130 3800 6:00
5130 C5333__7915A 3800 G

C760-102 5040 SKsss 7275130 6333 7913A 3800 6:00

C760-108 5130 C6333__7910A sann 6:00

C760-104 5040 5130 s-m

C760-105 5040 5130 C8333__7913A :moo

C760-108 SKSS5_ 72" 5130 3800 s:nu

C760-107 SK555 72" 5130 6333 7T913A aanu 8:00

C760-108 5040 SKSSS 72”5180 3800 b

C760109 5130 3800 6:00

C760- 5040 5130 3800

C760 5130 6333 _7913A 3800

C760- 5040 5130 C6333__7913A 3800 6:00

C760- SK555_ 72" 5130 3800 6!

C760- 5040 _SK555 727 5130 38006

C760- SK555__ 72" 5130 C6303 _7913.A 3800 9:00

C760- S040  SKSS5 72" 5130 C5333_7913A 3800 6:00

C760- 5040 SKS58 54" 5130 3800 6:00

C760- 5040 SKSS8 54" 5130 3800 6:00

C760-119 SKS55 5130 3800 6:

C760-120 5040 SKs55 5130 C5333__7913A 3800 _12:00

C760-121 5130 3800 6:00

C760-122 5040 SK555 5130 3800 12:00

C760-123 Note 7 5130 CE333_7913A 3800 6:00

790 Note 2 5133 3670 4165

C790100 Notes2&5 51393670 4164

C790-101 _RELEASED FOR EXPORT ONI.Y

cmm Not. 2 SK555 5139 3670 4165

C790-103 51543670 4165 C6333__791GA

C790-104 mlusm ron l:xrom‘ ONLY

C790-105 Note 2 5109670 4165

C790-108 5148 3670 4167 6333 _791GA

C790-107 Note 2 6093 5152 3670 4165

C790-108 Note 2 51333670 4165

C790-109  Note 2 5080 5139 3670 4165

C790-110 Notes2&3 5040 51393670 4171

C790111_ Note 2 6093 51333670 4165

NOTE |—Mollr 4500 1o bo ueed In i of #3650 Lock Mat #4425 wsed os cddiional part =

'NOTE 201l Seal #3669 must bo used In lew of #3025,

T 4, 278 Socr e T $3436D Berew and Lockwenhr Asembles st b e, on cyldr beod mounto on e mdl.

NOTE 4—Contacor 237, Volra 435001, and Commecor 2501 mun b vand o adiions part on i md

NOTE §—Ai Cleaner Assembly 31000. 1 be used In e of 45125

NOTE ¢—Uan 2443 Comnctorond 425 . 37807 Scer cnd

NOTE 7—Plate, Boariog #7950-A, Wite Asey. #5684, Grommet #5565, Screw #5443 ueed on addiional pars. Use #4521 Mafler n ew

BT
PAGE2 DIV, G700 PRINTED I THE USA.




